UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-E7AD

ISED ID 6545A-E7AD
Equipment Under Test E7 Audience

Test Report Serial Number | TR9802_01

Date of Tests 18 - 20 February 2025
Report Issue Date 24 February 2025

Test Personnel

Testing performed by Trina Noor

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-2

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first
channel.

1.1 HE Mode

1.1.1 UNII-2a

Low Gain Mode

Summary

Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Power Spectral Density 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Power Spectral Density 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Power Spectral Density 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Power Spectral Density 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5260.000000 23.250000 5248.375000 5271.625000

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 2.5 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 18.8 24.0 18.8 99.726 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5267.524752 | 5.525 11.0 | PASS

Ports

Port State

1 | used

used

2
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Densty
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Connector 1 Connector 2 Connector 3 Connector 4
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Measurement
Setting Instrument Value Target Value
Start Freguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.250000 5250.375000 5269.625000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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LABORATORY » Draper,
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

Levelin dBm

22.500 MHz

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.500000 5268.675000 5291.175000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 2.5 | PASS
26 dB Bandwidth

et

5250

Bandwidth

5260

5270

5280

Frequency in MHz

5290 5300

5310
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Ref Level 10.00 dBm * RBW 300 kHz

Att 96 BWT 253 us » VBW 00 kM Made Auto FFT
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Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5271.683168 | 5.451 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Densty
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Connector 2 Connector 3 Connector 4

Connector 1
Lirvit L 2 PSD

——  Sumlevel

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.500000 5270.375000 5289.875000
DUT Frequency Result
(MHz)
5280.000000 | PASS
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Frequency in MHz
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LABORATORY P
. &
Ref Level 10.00 dBm * RBW 500 kHz
Att 96 BWT f13us » VBW MM Made Auto FFT
251 Count SO0/500
U
2 dém
~310 dhm t
g ? o | -
20 dBm !
20 dam—t- B e _—t
30 ARy ‘ + \
G0 R : = N
L0 dany
70 d8m
£0 dBm
|
CF 5.78 GH2 100 pts ﬁ:on 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.350000 5308.825000 5331.175000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 2.0 | PASS
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26 dB Bandwidth
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Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5327.920792 | 4.627 11.0 | PASS
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Ports

Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Densty

10t
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5325 5330

Levelin dBm

5310 5315 5320
Frequency in MHz

Connector 2 Connector 3 Connector 4

Liit L 2 PSD

Connector 1
——  Sumlevel

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.500000 5310.125000 5329.625000
DUT Frequency Result
(MHz)
5320.000000 | PASS
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LABORATORY » Draper,
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 44.000000 5247.625000 5291.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 2.8 | PASS
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Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency

(MHz)

Frequency
(MHz)

PSD Limit
(dBm) Max
(dBm)

Result

5270.000000

5267.227723

2.355 11.0

PASS

Ports

Port
1

State

used

used

used

2
3
4

used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Densty
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Frequency in MHz

Levelin dBm

Connector 2 Connector 3 Connector 4

Connector 1
Lirvit L 2 PSD

——  Sumlevel

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.500000 5250.750000 5289.250000
DUT Frequency Result
(MHz)
5270.000000 | PASS
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5310.000000 43.750000 5288.125000 5331.875000

DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 1.6 | PASS
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26 dB Bandwidth
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Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5312.772277 | 1.733 11.0 | PASS
TR9802_E7-Audience_FCC_15.407_UNII-2_Annex Page 18 of 128

PROPRIETARY



# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty
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Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.500000 5290.750000 5329.250000
DUT Frequency Result
(MHz)
5310.000000 | PASS
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

157
07

0T

-10 T

Levelin dBm

ot/

83.500 MHz

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 83.500000 5248.750000 5332.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 8.4 | PASS
26 dB Bandwidth
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5170

Bandwidth

5200
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5350

Frequency in MHz

5410
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Ref Level 10.00 dBm * RBW 1 M-z

Att 96 BWT 324 us & VBW 2 Me Mode Auto FFT
251 Count S00/500
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Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5313.250000 | -0.658 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Densty
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Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
——  Sumlevel Limt PSD

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 79.000000 5250.500000 5329.500000
DUT Frequency Result
(MHz)
5290.000000 | PASS
99 %Bandwidth
15T
10T
S
[oq
kel
£
2
(]
-
79.000 MHz
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
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#» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

R;ﬂ Level 10.00 dBm * RBW 2 MHz
Att 96 BWT 165 us » VBW 10 M2 Moade Auto FFT
251 Count S00/500
10 1P} Max
2 dém
-30 dhm v -
- -
20 d8m + |
0 dam—r- +— '— —
4_.; .ll-l.n ;- +
=0 :an—.uL
L0 dany
70 d8m
£0 dBm
|
CF 5.29 GH2z 100 pts Wn 160.0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 177.000000 5161.500000 5338.500000
DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 3.6 | PASS

TR9802_E7-Audience_FCC_15.407_UNII-2_Annex

PROPRIETARY

Page 24 of 128



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

-10 T
| " w70 | ' N N

5010 5100 5200 5300 5400 5490
Frequency in MHz

Levelin dBm

Bandwidth

Speoctrnam Iu;,’l

Ref Level 10.00 dBm » RBW 2 MH:
Att JNG6  BWT Lmz & VEW IMHE Mode Auto Sweep
S50 Count SOO/500
1Pk Mas
0 dem
=30 dhm

Mgt i A b

<20 dinr
|

= 1
S0 danr 1 1

30 QB - - e . 1‘

WA A A MM i A e bt | N

S0 ganr

£0 dany

CF 5.23 GHz 400 pts N 4800 M-z
— #-

Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5174.250000 | -3.454 11.0 | PASS
TR9802_E7-Audience_FCC_15.407_UNII-2_Annex Page 25 of 128

PROPRIETARY



¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty
5T
20__
5 1071
o +4
c
= 0T
% 1 g2 s N rsea
- -10 H
-20
5170 5180 5200 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 160.000000 5171.250000 5331.250000
DUT Frequency Result
(MHz)
5250.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %Bandwidth
20 —
10T
. 1 F/\'V\-/\/_\"/\’_'\/\/\/‘—"/R/\A/\/\’\—\\
0s)
©
£
°
(]
-
5090 5150 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm » RBW 5 Wz
Att J I BWT Lmz & VEW 20 Mz Mode Auto Sweep
S50 Count SOO/500
1Pk Max
i
0 dem
-30 dhm B e e e S BT
20 dBm ," l‘,‘
0 dam r 'I
30 DB A A A
-0 danr
L0 deny
-70 dEmr
£0 o8
CF 5.23 GHz 129 pts mn J20.0 MMz
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz

Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >= 4,000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
High Gain Mode
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Power Spectral Density 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Power Spectral Density 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Power Spectral Density 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Power Spectral Density 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.500000 5248.825000 5271.325000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 -1.4 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
5 —
O -+
e 10T
o 4
©
c
— 27T
g
2 s
-
% -W — W
_40 -+
5230 5240 5250 5260 5270 5280 5290
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 300 kHz
Att JO 96 BWT 253 us » VBW 00 kM2 Made Auto FFT
S50 Count SOO/500
1Pk Max
i
0 dem
~310 dhm
<20 dEmr Il" e o - '
0 dBm + !
'l ‘I
40 Al - ,:.", . -
£ = P v v e
£0 a8
70 d8
£0 o8
CF 5.20 GHz A0 pts 20" 6H0.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 14.9 24.0 14.9 99.716 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5267.524752 | 1.583 11.0 | PASS

Ports

Port State

1 | used

used

2
3 | used
4 | used
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Densty

35 —
m -+
§ 27
o +4
c
% 10T
> <+
3 0':/
10T
5250 5255 5260 5265
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
——  Sumlevel Limt PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.250000 5250.375000 5269.625000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %Bandwidth
5 —
oT TN NN NA A R
£
s}
©
£
°
(]
-
5240 5245 5250 5255 5260 5265 5270 5275 5280
Frequency in MHz
Bandwidth
Ref Level D00 dém » RBW S00 bHz
Att 2008 SWT LiJps s VEW M2 Mode Auto FFT
S50 Count SOO/500
1Pk Max
i
<10 d&mr
rep ,' VTSI e o~
30 dim 'L
\
AQ Jany ‘
0 dhm— —- - - - .- -
e s
70 dém ‘
€0 dém 1
\
£0 dBm—
\
CF 3.20 GHz 100 pts 20" 40.0 MMz
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz

Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.800000 5268.675000 5291.475000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 -1.9 | PASS
26 dB Bandwidth
5_-
O_-
10T
E +4
is)
o 20+
£ 1
°
3
22.800 MHz
5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
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UNIFIED

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5271.683168 1.479 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Spade ] &
Ref Level D00 dém » RBW =00 bHz
f" ! :A_ﬂi‘r-"_dl’ SWT 25 3z » VBW 500 kM2 Mode Auto FFT
I-li'l& Max s
i
<10 d&m {
20 dhmy [ f‘”‘“"“ - A N"I
= 4B |I 1
«20 dimy ‘ “
AQ dBm {
<0 dhmy=—- ‘. Av;‘; , \-
@“?&vu‘vv_wf,,w,‘; : -
70 dénr
€0 dém ‘
|
L0 gam ,
\ l
CF 5.2 (;N:vv A0 pts span 60.0 vz )
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

35 —

m -+
§ 01
o +4
c
— 10T
Q s
(]
- 0 -/“

-10 ¢

5270 5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.250000 5270.375000 5289.625000
DUT Frequency Result
(MHz)
5280.000000 | PASS
99 %Bandwidth

5 -

0+ /-\./WW—’V'WW
S
[oq
kel
£
2
(]
-

19.250 MHz
5260 5270 5280 5290 5300
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

[

Ref Level D00 dém » RAW S00 bk

Att 2008 SWT LiJpusw VEW M2 Mode AUt FFT
S50 Count S00/500
@ 1P} Max

10 dam

20 dhm—rt ' ¢ $-=- — -

30 dim

10 dBm—- T
S0 ARy — .e +

0 At — : -

70 dénr

€0 dém

L0 d&m

CF 35.79 GHz 100 pts an 40.0 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.950000 5308.525000 5331.475000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 -2.2 | PASS
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth
O -
10
5 201
©
£ T
ER)
2 4
“] 250wz |
50+
5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
Ref Level D00 dém » RBW =00 bHz
Att 2008 SWT 253 s » VEBW S00 V2 Mode Auto FFT
S50 Count SOO/500
1Pk Max
i
<10 d&m
<20 dhm N T O Y
| \W \
|
30 dBm 1
40 dam ‘."
S0 gy ;L 1%
R e 7 g Y R
70 démr
€0 dE8m
£0 dam
CF 3.02 GHz A0 pts 20" 600 M-z
Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5311.683168 | 0.482 11.0 | PASS
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port State

used

used

1
2
3 | used
4 | used

Levelin dBm

i

Power Spectral Densty

10T

L

5330

-10 T
5310 5315 5320 5325
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.250000 5310.375000 5329.625000
DUT Frequency Result
(MHz)
5320.000000 | PASS

TR9802_E7-Audience_FCC_15.407_UNII-2_Annex

PROPRIETARY

Page 38 of 128



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %Bandwidth
5 p—
0T f\/\/\/\—-N“/\M’\/\/\"\,\A/\\/\/'\
£
0s)
©
£
°
(]
-
5300 5305 5310 5315 5320 5325 5330 5335 5340
Frequency in MHz
Bandwidth
Ref Level D00 dém » RBW S00 bHz
Att 2008 SWT LiJps s VEW M2 Mode Auto FFT
S5 Count S00/500
1Pk Max
i
<10 d&mr
20 dhm ,r' — SN i k-: — N T b, j‘.‘,. e ‘.'l
30 dBm
AQ Jany
S0 By — a' - - - i .
J
E0-ARg~- —
70 démr
€0 d8m
L0 dam
CF 5.32 GHz 100 pts 20" 40.0 MMz
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz

Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

PROPRIETARY

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 43.000000 5248.375000 5291.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 -0.7 | PASS
26 dB Bandwidth
5_-
O_-
10T
S
o
©
£ 20
E
Q
-
43.000 MHz
5210 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 000 dém » RBW 500 b+
Att 2008 SWT 303 p: » VEBW I MHZ  Mode Auto FFT

61 Count S00/500
O 1P} Max

-10 dam

30 dim

——

AQ danmy

-20 dhm [ o....”g."qu;u_.';«.T B T

S0 dhm— —u

AT o s v

€0 dEm ‘

L0 gam

CF 3.2 GHz A0 pts

N 1200 M-z
_— #u

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5273.168317 | -1.582 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

5T

20 -+
5 1071
o +4
c
3 °T A
Q s
(]
N / \

220 4

5250 5255 5260 5265 5270 5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 39.000000 5250.250000 5289.250000
DUT Frequency Result
(MHz)
5270.000000 | PASS
99 %Bandwidth

5 -

0T W\,M
S
[oq
kel
£
g
(]
-

39.000 MHz
5230 5240 5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

(%]

Ref Level D.OC dém » REBW 1M

Att 2008 SWT Li4pu:s » VEW IMa  Mode Auto FFT

251 Count S00/500
@ 1P} Max

10 d8m .

|
- + y - - -

20 At ' ¢ - R - = S ¥

30 dim

AQ dam—r -+

{
/|
S0 QBT =t V. ‘ ~
- 0 - m

£0 dam—-

70 dém

€0 d&m

50 dEm

|

CF 3.27 GHz 100 pts an 80,0 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 43.500000 5288.375000 5331.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 -1.5 | PASS
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LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Levelin dBm
3

e

5250 5260 5280

5300

5320

Frequency in MHz

Bandwidth

Spectnam

Ref Level D00 d8m

261 Count S00/500

» RBW S00 bz

Att 2008 SWT 30.3ps » VEBW 1 M2

Mode Auto FFT

1Pk Mas

-10 d&m

<20 dhm

LS Baad et Un Oy gl e | S o

oy

=0 48
-3U danmr

AQ dany

S0 ahmy-—-

- s il al. P
RN etrt | PN

‘. P 3
b VRdln dn v e

<70 dény

€0 dém

L0 dam

CFE 5.31 GHz

400 pts

-

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5313.564356 | -2.282 11.0 | PASS

ﬁn 120.0 MMz
1
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LABORATORY

427 West 12800 South, Draper, UT 84020

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty
5T
20__
5 1071
o +4
£ o+
° ] —
(]
- 10 T
-20
5290 5295 5300 5305 5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)

5310.000000 38.500000 5290.750000 5329.250000
DUT Frequency Result

(MHz)

5310.000000 | PASS
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99 %Bandwidth
5 —
oT /—\J\/\/\F/—W\/M_—\
£
s}
©
£
°
(]
-
5270 5280 5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
Ref Level D00 dém - RBW 1 M
Att 2008 SWT Li4pus w VEBW IMa  Mode AUtoFFT
S5 Count S00/500
1Pk Max
i
<10 d&mr
20 90 P e Vi e e P Vs
30 dBm )
AQ Jany '
<0 ghm— et - - - S -
A ls. -
£0 dBm—— 4
70 démr
€0 dE8m
L0 dam
CF 5,31 GHz 100 pts 20» 0.0 MMz
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz

Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

Levelin dBm
8

30+
-40 W S8.000 e

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 88.000000 5245.750000 5333.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 -1.2 | PASS
26 dB Bandwidth

S

5170

Bandwidth

5200

5250

5300

Frequency in MHz

5350

5410
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Ref Level 000 d&ém - RBW ! Mz

Att 2008 SWT 324 » VEW 2Ma  Mode Auto FFT
251 Count S00/500
1Pk Max

-10 dam

AQ dany

S0 ghm~-

=\

’ \
> v T oo S PR g T T
-cO a8 1 - Y

<70 dany

€0 dir

\

20 dhm [ 'Irv.,f.-ﬂ gy B it SRR
A
\

L0 gam

i
| ;
CF 5,29 GHz 400 pts

N 240.0 M-z
- #l

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5313.250000 | -4.704 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Densty

BT

10T

g —

5250 5260 5270 5280 5290 5300 5310 5320 5330
Frequency in MHz

Levelin dBm

Connector 2 Connector 3 Connector 4

Connector 1
Lirvit L 2 PSD

——  Sumlevel

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 79.000000 5250.500000 5329.500000
DUT Frequency Result
(MHz)
5290.000000 | PASS
99 %Bandwidth

5__

oT {\/\/"V"\/'\/*’\"\,_/‘\/\f\/w\/v\/\/\/—\
S
[oq
kel
£
g
(]
-

79.000 MHz
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
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[

M-
M

Mode 2uto FFT

100 pts

R;ﬂ Level D00 dém » RAW 2
Att 2008 SWT Lo 9us » VW 30
251 Count SO0/500
10 1P} Max
20 ;
30 dimy
AQ dBm—t o ——
I
<0 akm ) +
£0 damr—t-
€0 d8m
50 d8m
|
CF 5.29 GH2z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

N 1600 MMz
W.

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 170.000000 5163.500000 5333.500000
DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 -0.1 | PASS
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26 dB Bandwidth

10T

Levelin dBm

5090

5150

5200

5250

5300 5350

5410

Frequency in MHz

Bandwidth

Rﬁ; L.;:IHC 00 dém - RBW I W m

:;;ll e :.-nf‘r:_l;;h SWT 328 » VEBW 32 Mode Auto FFT

-M A -

i

<10 d&m

20 dhm ";_—“—'--'%r '\"Yf f'shar-‘\;r,n,r'wré"n—- A e

4D dBm ‘.,' —ll

| \

£0 :mrr. I o -. ..}. . e T =

€0 dE8m

CF 5.2 GHz 320 pts ﬁn J20.0 M-z )
Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)
Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5174.750000 | -7.459 11.0 | PASS
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Ports

Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Densty

10T

0+

Levelin dBm

10 ]A—

20+

5170 5180

Connector 1
——  Sumlevel

5200 5220 5240 5260 5280 5300 5320 5330

Frequency in MHz
Connector 2 Connector 3 Connector 4
Lirvit L 2 PSD

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 162.500000 5168.750000 5331.250000
DUT Frequency Result
(MHz)
5250.000000 | PASS
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99 %Bandwidth
1071
ot M—W\/-M/\M\

Levelin dBm

5090 5150 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
Ref Level D00 dém » RBW 5 MHz
Att 2008 SWT Lms & VBW 20 M Mode Auto Sweep
S50 Count SOO/500
1Pk Max
i
<10 d&mr
20 dhm '.' .‘
J I‘.
30 dBm - 5
A0 dam 7 .
{
e . ATt st
-£0 g8
70 démr
€0 d8m
L0 dam
CF 5.23 GHz 129 pts ﬁn J20.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >= 4,000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

1.1.2 UNII-2c

Low Gain Mode

Summary

Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Power Spectral Density 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Power Spectral Density 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Power Spectral Density 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Power Spectral Density 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Power Spectral Density 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Power Spectral Density 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Power Spectral Density 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.950000 5488.375000 5511.325000
DUT Frequency Max Level ‘ Result ‘
(MHz) (dBm)
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
\ 5500.000000 | 3.0 PASS |
26 dB Bandwidth
10T
o -+
5 10+
©
£ T
g -07
Q
9 1
_40 -+
5470 5480 5490 5500 5510 5520 5530
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm » RBW 300 kHz
Att JO9F BWT 253 us » VBW 00 kM2 Made Auto FFT
S50 Count SO0/500
1PN Max
0 dim
~10 dhm
a WA~ 25
<20 d&m B .
II l\
0 dBm | L
! |
<40 by - .'" - - - J '_} : .
£0 aBo L8 oA T—1—— - -
v N BT T I T N e, L)
L0 dany
70 48
£0 o8

CF 3.5 GHz A0 pts 20" 000 MH2
- ]

Measurement

Setting Instrument Target Value
Value
Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz

Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz | ~ 400.000 kHz
VBW 500.000 kHz | >= 360.000 kHz
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SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 18.8 24.0 18.8 99.720 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5491.683168 5.628 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Densty

40 —ar
m -4
£ 1
m
T 20+
£ 1
[}
E') 10 :i/_&
o_
5490 5495 5500 5505
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumleve Linit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.250000 5490.375000 5509.625000
DUT Frequency Result
(MHz)
5500.000000 | PASS
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99 %Bandwidth
10T
£
0s)
©
£
g
(]
-
5480 5485 5490 5495 5500 5505 5510 5515 5520
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm » RBW 500 kHz
Att JNGH BWT 113us » VBW MM Made Auto FFT
S50 Count SOO/500
1Pk Max
i
0 dem
~310 dhm ~ ~ -
20 dBm [ = i - ‘\"
0 dam ‘ / -
40 dhm - = . . . .‘.',. r .
;Sn.s,%-.: =
L0 deny
-70 dEmr
£0 o8
CF 5.5 GHz 100 pts 20" 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 23.100000 5588.375000 5611.475000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 3.2 | PASS
26 dB Bandwidth
1071
O_-
E 1
ko] -10 T
£
I3
o 20T
-
% -W n— W
5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
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Ref Level 10.00 dBm * RBW 300 kHz

Att 96 BWT 253 us » VBW 00 kM Made Auto FFT
251 Count S00/500

O 1P} Max

0 dem

<20 dEm

20 danm

i
]
|
|

/ -
40 b - o - - - L

f
Sl S vy > =

£0 dinr

-70 dEm ‘
‘ |
.

CF 5.0 GHz M0 pts

20" 600 MMz
- |

£0 dam

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Result

DUT Frequency Frequency PSD Limit Result

(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5591.683168 | 5.740 11.0 | PASS

Ports

Port State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Densty

8.9

S

=

o
!
T

Levelin dBm

[V

5590 5595 5600 5605 5610
Frequency in MHz

o
!
T

Connector 2 Connector 3 Connector 4

Connector 1
Lirvit L 2 PSD

——  Sumlevel

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.250000 5590.375000 5609.625000
DUT Frequency Result
(MHz)
5600.000000 | PASS
99 %Bandwidth
10T
S
[oq
kel
£
2
(]
-
19.250 MHz
5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

, &
Ref Level 10.00 gBm * RBW 500 kHz
Att 96 BWT f13us » VBW MM Made Auto FFT
51 Count S00/500
~SU
0 dBém
~30 dhm—r ' . : ~ =
20 dim
30 dam—t g T
30 QR == r‘ 3
oS i i | — D=
L0 dany
70 d8m
£0 J8m
| |
CF 5.0 GH2 100 pts ﬁ:en 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.58000 GHz 5.58000 GHz
Stop Frequency 5.62000 GHz 5.62000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 23.100000 16.475000 6.625000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.525000 5731.625000 3.2 | PASS
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26 dB Bandwidth

10T

10T

Levelin dBm

5730 5740

5750

5690 I 57;)0 57I10 57I20
Frequency in MHz
Bandwidth
Rn; L.;:Il ‘10 GO dBm » RBW 300 kHz m
:,;'l e !.‘n:!;"l‘;‘()jb BWT 25.3 us » VBW 500 kM Made Auto FFT
-M A -
i
0 dem
20 dBm |'I d
20 dany 1!
A0 B TN o
L0 deny
CF 5.72 GHz A0 pts 20" 6H0.0 M-z )
Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5711.683168 5.697 11.0 | PASS
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Ports

Port

State

used

used

used

1
2
3
4

used

Power Spectral Densty

10t

Levelin dBm

=

5710

Connector 1

——  Sumlevel

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

5715

5720
Frequency in MHz

Connector 2

Limit

99 % Bandwidth

4

Connector 3
PSD

5725

5730

Connector 4

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.750000 14.875000 4.875000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.125000 5729.875000 | PASS
TR9802_E7-Audience_FCC_15.407_UNII-2_Annex Page 64 of 128

PROPRIETARY



% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
10T
£
0s)
©
£
g
(]
-
5700 5705 5710 5715 5720 5725 5730 5735 5740
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm » RBW 500 kHz
Att JNGH BWT 113us » VBW MM Made Auto FFT
S50 Count SOO/500
1Pk Max
i
0 dem
~30 dhmy -
/- / - e
/
20 dim ;
20 dany
40 Ahmy - ‘o ey -‘N:~ -
<Y
R g =
L0 deny
-70 dEmr
£0 o8
CF 5,72 GHz 100 pts 20" 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.70000 GHz 5.70000 GHz
Stop Frequency 5.74000 GHz 5.74000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 43.750000 5487.875000 5531.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 3.2 | PASS
26 dB Bandwidth
1071
O_-
E 1
ko] -10 T
£ 1
I3
o 20T
-
* W amm] w
5450 5460 5480 5500 5520 5540 5560 5570
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 gBm * RBW 500 kHz
Att 96 BWT 203 us » VBW 1 MM Made Auto FFT
251 Count S00/500

O 1P} Max

0 dem

PCPIR ([ RETTVIN POV o \.1

<20 dEm

20 danm

i
]
|
|

<40 -

B e s B e

£0 dinr

-70 dEm ‘

-
||

CF 35.51 GHz A0 pts N 1200 MMz
— #l

£0 dam

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5492.574257 | 2.642 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

3) —

20 -+
= ik
0s)
T 10t
£ 1
©
s O '/_‘ \
- +

-10 1

5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.500000 5490.750000 5529.250000
DUT Frequency Result
(MHz)
5510.000000 | PASS
99 %Bandwidth
10T

S

[oq

kel

£

g

(]

-

38.500 MHz
5470 5480 5490 5500 5510 5520 5530 5540 5550
Frequency in MHz
Bandwidth
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#» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

. =)
Ref Level 10.00 dBm w RBW 1 M-
Att a6 BWT LL4us » VBW DM Mode 2uto FFT
251 Count S00/500
10 1P} Max
2 dém
~30 dhm gt -
20 dmy T
0 dam—r- — — —
30 ATy = P 4 N
o gam—t—— V. =
L0 dany
70 deém
£0 dBm
|
CF 5.51 GH2 100 pts ﬁ:ou 0.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.55000 GHz 5.55000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 44.000000 5567.875000 5611.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 2.9 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
10T
O -+
% 4
kel -10 T
£
©
3 207
-
5530 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm » RBW 500 kHz
Att J Y6 BEWT 303 us » VBW 1 MMz Made Auto FFT
S50 Count SOO/500
1Pk Max
i
0 dem
~310 dhm
VNS LI P o R ) W)
20 dim r T
|
20 dam ' :
|
40 Ahmy - .‘;' .'"','
=R A v WYl h N LY 2 A
L0 o
-70 dBm
£0 o8
CF 5.59 GHz AH0 pts ﬁn 1200 M-z

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5594.356436 | 2.645 11.0 | PASS
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Densty

10T

Levelin dBm

0 'f
-10 1

5570 5575 5580
Frequency in MHz

Connector 2

Connector 1
Lirvit L 2 PSD

——  Sumlevel

5585 5590 5595

Connector 3

5600 5605

5610

Connector 4

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.500000 5570.750000 5609.250000
DUT Frequency Result
(MHz)
5590.000000 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
10T
N //—/\/'v'/\,-/'\/\,-\,\/\_,_\,_r’\/\_,v\/v\/\‘
£
s}
©
£
g
(]
-
5550 5560 5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW I M=z
Att a0 36 BEWT 114 us » VBW O e Mode 2uto FFT
S50 Count SOO/500
1Pk Max
i
0 dem
~310 dhm = ex o = =
20 dBm v';’ )
20 dany / :
'/
<40 dhm - ‘y'- ,'..1, -
20 dam—f— =
L0 deny
-70 dEmr
£0 gam
CF 5.59 GHz 100 pts 20» 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.55000 GHz 5.55000 GHz
Stop Frequency 5.63000 GHz 5.63000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 43.250000 36.625000 6.625000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5688.375000 5731.625000 4.2 | PASS
26 dB Bandwidth
1071
O_-
E 1
ko] -10 T
£ 1
©
o 20T
-
5650 5660 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 gBm * RBW 500 kHz
Att 96 BWT 203 us » VBW 1 MM Made Auto FFT

61 Count 500/500
O 1P} Max

0 dem

<20 dEm

20 danm

i
S|
|
|

/ \
40 dbm = 4 . . = .

) R
- A - ~ L . = A
B N N e

£0 dinr

-70 dBém ‘

£0 dam

CF 35.71 GHz A0 pts N 1200 M-z
— #I

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5692.574257 | 2.842 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

3) —

20 -+
= ik
0s)
T 10t
£ 1
©
> O '/* \
- +

-10 T

5690 5695 5700 5705 5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
——  Sumlevel Limt PSD

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 38.500000 34.250000 4.250000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.750000 5729.250000 | PASS
99 %Bandwidth
1571
10Tt
£
m
kel
£
2
(]
-
38.500 MHz
5670 5680 5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
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#» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

. =)
Ref Level 10.00 dBm w RBW 1 M-
Att a6 BWT LL4us » VBW DM Mode 2uto FFT
251 Count S00/500
10 1P} Max
0 dBém
~310 dhm ; -
20 dBm :
20 dam—t- e _
40 abm * " ' ..1.
--':'U Jﬁn'r;~: - ) 2
£0 dén
70 d8m
£0 dBm
|
CF 5,71 GH2 100 pts ﬁ:ou 0.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.67000 GHz 5.67000 GHz
Stop Frequency 5.75000 GHz 5.75000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 91.000000 5483.750000 5574.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 3.2 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

10T

Levelin dBm

5410 5450 5500 5550 5600 5650
Frequency in MHz

Bandwidth

Spectnam =)

Ref Level 10.00 dBm * RBW I M-

Att J 96 BEWT 324 us & VBW 2 M Mode Auto FFT
S50 Count SOO/500

1Pk Mas

0 dem

=30 dhm
” _U-.'I\J‘..’.qj‘ AMA N A 1—l

f
<20 dinr T

0 dBm ; t

40 ahmy-—- e - - - -
o ™ e P S L R

N A - f
b 3" N b e

£0 dbmm

-70 dBémr

CF 5.53 GHz 400 pts N 240.0 M-z
— #-

4

Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5536.750000 | -0.476 11.0 | PASS
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Densty

BT

10T

Levelin dBm
o
4

of

Frequency in MHz

Connector 2
Lirvit L 2 PSD

Connector 1
——  Sumlevel

5490 5500 5510 5520 5530 5540

Connector 3

5550 5560

5570

Connector 4

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 79.000000 5490.500000 5569.500000
DUT Frequency Result
(MHz)
5530.000000 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
15 —
10T
£
0s)
©
£
g
(]
-
5450 5460 5480 5500 5520 5540 5560 5580 5600 5610
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 2 MHz
Att I 96 BWT 165 us » VBW 10 M Mode Auto FFT
S50 Count SOO/500
1Pk Max
i
0 dem
~310 dhm - - o > =
20 d&m [ “'
0 dam : “‘.
40 :mrn:? - - “ o -
-0 g8
L0 deny
-70 dEm 1
£0 o8
CF 5.53 GHz 100 pts ﬁn 160.0 M-z
‘
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.45000 GHz 5.45000 GHz
Stop Frequency 5.61000 GHz 5.61000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 89.500000 5565.250000 5654.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 3.9 | PASS
26 dB Bandwidth

PROPRIETARY

107
O_-
e T
S 10+
HES
-
% W .50 | b Py,
510 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
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COMPLIANCE

% UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Lev
Att

=]

el 10.00 dBm

36 BWT 32.4 us & VBW 2 Mme
251 Count S00/500

- RBW 1 M=z

Mode 2uto FFT

@ 1P) Ma

0 dem

=30 dhm

<20 dEm

20 danm

<40 akm

Ay ,-.;.-,_r‘w "

i

{

[

|
|

-

LT, LY g

S0 S

£0 dinr

-70 dBém

£0 dam

CF 5.01

G-z

400 pts

-

Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5610.250000 1.567 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used

N 240.0 MMz
#l
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

5T

20 -+
5 1071
o +4
S ot AR
Q s
(]
- -10 / \

20 +

5570 5580 5590 5600 5610 5620 5630 5640 5650
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 79.000000 5570.500000 5649.500000
DUT Frequency Result
(MHz)
5610.000000 | PASS
99 %Bandwidth
15T
10T
S
[oq
kel
£
g
(]
-
79.000 MHz
5530 5540 5560 5580 5600 5620 5640 5660 5680 5690

Frequency in MHz

Bandwidth
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# UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

, &
Ref Level 10.00 dBm * RBW 2 MHz
Att 96 BWT 165 us » VBW 10 M2 Moade Auto FFT
51 Count S00/500
~SU
2 dém
<30 dhmy T T r
20 dim
30 dam—t- —— I
-0 dm =t o 4 ‘;-1
S0 dam—t T
L0 dany
70 d8m
£0 J8m
|
CF 5.01 GH2 100 pts m‘ N 1600 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.53000 GHz 5.53000 GHz
Stop Frequency 5.69000 GHz 5.69000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)
5690.000000 89.500000 80.250000 9.250000

DUT Frequency Band Edge Left Band Edge Max Level Result

(MHz) (MHz) Right (dBm)

(MHz)
5690.000000 5644.750000 5734.250000 2.4 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

10T

Levelin dBm

5570 5600

5650

5700

5750

5810
Frequency in MHz
Bandwidth
R;; L;;:‘IHLC» GO dBm * RBW I M=z m
:A,;ll A :.-n:r;'-l-;‘o“ BWT 324 us » VBW 2 M<  Mode 2uto FFT
-M A -
|
0 dem
20 d&m l'."y'—‘ - i s o 1‘
20 dany j' %
40 ahry - O’Jl - "‘."“
A plbeterpdanrate] e et
L0 deny
CF 3.09 GHz AH0 pts ﬁn 2400 MMz )
Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5690.250000 | 1.860 11.0 | PASS
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 % Bandwidth

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty
3) —
20 -+
= ik
0s)
T 10t
£ 1
2 ot g3
(]
- +
o -\
5650 5660 5670 5680 5690 5700 5710 5720 5730
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHZz)

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 79.000000 74.500000 4.500000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5650.500000 5729.500000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
15 —
10T
£
0s)
©
£
g
(]
-
5610 5620 5640 5660 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 2 MHz
Att I 96 BWT 165 us » VBW 10 M Mode Auto FFT
S50 Count SOO/500
1Pk Max
i
0 dem
~310 dhm = = =
<20 dEmr |,‘ v
20 dany "‘ !
A || \
30 ARy = —AR dh .
O Y i o .-
-0 danr
L0 deny
-70 dEmr
£0 o8
CF 5.09 GHz 100 pts ﬁn 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.61000 GHz 5.61000 GHz
Stop Frequency 5.77000 GHz 5.77000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 176.000000 176.000000 0.000000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5482.500000 5658.500000 4.8 | PASS
26 dB Bandwidth
1571
10t
£ 07
o 1
©
c
— 10T
e 1
Q
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20 T
Tt ksl Lomom: oAb
30+
5330 5400 5500 5600 5700 5810
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Att

Ref Level 10.00 dBm

=]

» RBW 2 MH:z

g6 BWT Lmz & VEW 1M Mode Auto Sweep

61 Count 500/500

O 1P} Max

0 dem

=30 dhm

{
|

JELLTP ) PR ,'\r,.nl | AN v.f.ﬁ e

<20 dEm

20 danm

40 ahmy
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Y

| T S W

| TSSO S0 R PPN ST

S0 g8

£0 dB

l

"
-70 dBém

£0 dam

CF 3.57 GHz

400 pts

-

Power Spectral Density (5570 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5639.750000 | -3.110 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used

N 4490.0 M-z
#I
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

5T
20 +

Power Spectral Densty

10T

0+

Levelin dBm

o4

204

e ——

5490 5500

Connector 1
——  Sumlevel

5540 5560 5580 5600 5620 5640 5650

5520
Frequency in MHz
Connector 2 Connector 3 Connector 4
Limt PSD

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 160.000000 160.000000 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5491.250000 5651.250000 | PASS
99 %Bandwidth

BT

20 -+
c 10Tt
@ WMM
kel
£
2
(]
-

160.000 MHz
5410 5450 5500 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

[

Ref Level 10.00 dBm » RBW 5 MWz

Att N dh BWT Lmz & VEW 20 Wiz Mode 2uto Sweep
251 Count SO0/500
10 1P} Max

2 dBém

10 dhmy—1 T o s B e e T S

20 dim T

30 dam—+ .

P Ve —— |
A0 AR Iy— 1 .

S0 d8m—t

£0 dam

70 d8m

£0 dam

CF 3.57 GHz 129 pts N 200 M-z
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.41000 GHz 5.41000 GHz
Stop Frequency 5.73000 GHz 5.73000 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >=4.000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

High Gain Mode

Summary
Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Power Spectral Density 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Power Spectral Density 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Power Spectral Density 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Power Spectral Density 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Power Spectral Density 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Power Spectral Density 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Power Spectral Density 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.650000 5488.525000 5511.175000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 -1.1 | PASS
26 dB Bandwidth
10T
0_-
% 1
ko) -10 T
£ 1
I3
o 20T
-
- M/\’\,\/\«AMA/\N/\/ — M
5470 5480 5490 5500 5510 5520 5530

Bandwidth

Frequency in MHz
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

(o ) (%]

Ref Level 10.00 dBm * RBW 300 kHz
Att 96 BWT 253 us » VBW 00 kM Made Auto FFT
251 Count S00/500

9 1P} Max

2 dBém

<20 dEm

|
~10 dhm—1t T [

30 dam—r

40 akmy . .

CF 3.5 GHz A0 pts an 60,0 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 14.7 24.0 14.7 99.724 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5491.683168 1.565 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty
35 e
m -+
§ o1
o +4
c
Z 10T
Q 4
Q
| O_/—‘
10+
5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
——  Sumlevel Lirit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freqguency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.500000 5490.375000 5509.875000
DUT Frequency Result
(MHz)
5500.000000 | PASS

99 %Bandwidth
5_-
oT WW\,_WW’\
=
m
©
E
3
19.500 MHz
5480 5485 5490 5495 5500 55056 5510 5515 5520
Frequency in MHz
Bandwidth
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

. &
Refl Level 000 d&ém » RAW S00 bHz
Att 2008 SWT LiJpusw VEW M2 Mode AUt FFT
251 Count S00/500
10 1P} Max
. | ; .
20 dhmy T v 1 t - Y
30 dimy
A0 JBm—+ : -
S0 1Ty == ~ —’- + ~-
RO S I—
€0 d8m
50 d8m
| |
CF 3.5 GHz 100 pts ﬁ:on 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 23.700000 5588.075000 5611.775000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 -1.2 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Levelin dBm
3

w7 B |

5570 5580 5590 5600 5610 5620 5630
Frequency in MHz

Bandwidth

Spectram =)

Ref Level D00 dém » RBW =00 bHz

Att 2008 SWT 253 s » VEBW S00 V2 Mode Auto FFT
S5 Count S00/500

1Pk Max

-10 d&m

20 dhm - ],'.-L.'v 8 PN -—'—'vi‘,'\,‘ 'VA B i T S

30 dBm +

S0 by =t “+ - - - 'y

AQ dany

»
1
€0 dém 1
\

L0 dam

CF 5.0 GHz 400 pts an 60.0 M-z
— #u

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5591.683168 | 1.686 11.0 | PASS
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' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port State

used

used

1
2
3 | used
4 | used

Levelin dBm

i

Power Spectral Densty

10T

=

5610

-10 +
5590 5595 5600 5605
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.250000 5590.375000 5609.625000
DUT Frequency Result
(MHz)
5600.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %Bandwidth
5 p—
o4 /\/\’\/M/\/\f\—*/\f/\/-/\\
£
s}
©
£
°
(]
-
5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz
Bandwidth
Ref Level D00 dém » RBW S00 bHz
Att 2008 SWT LiJps s VEW M2 Mode Auto FFT
S50 Count SOO/500
1Pk Max
i
<10 d&mr
20 dhm PG oo ik S sttt il o 2
30 dim '
AD dBm : /
A
S0 by =t — - - - ~— -
i
70 démr
€0 dE8m
L0 dam
CF 5.0 GHz 100 pts 20" 40.0 MMz
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.58000 GHz 5.58000 GHz
Stop Frequency 5.62000 GHz 5.62000 GHz

Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.950000 16.625000 6.325000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.375000 5731.325000 -0.9 | PASS
26 dB Bandwidth
5_-
O_-
10T
S
& 1
o
g 7
E 1
33t
40T 22.950 MHz
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level D00 dém » RBW =00 bH:
Att 2008 SWT 253 » VBW S00 2 Mode Auto FFT

61 Count S00/500
[0 15} ax

-10 dam

30 dim

AQ danmy

20 dhm [ A Npliees e T

<0 dhm - -4 : . = h

R E L e ey e

70 dénr

€0 dEm ‘

-
||

CF 35.72 GHz A0 pts an 60,0 M-z
—— #I

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)

L0 gam

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5711.683168 1.680 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

35 —

m -+
§ 01
o +4
c
— 10T
Q s
(]
3 op,

-10 1

5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
——  Sumlevel Limt PSD

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.250000 14.625000 4.625000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.375000 5729.625000 | PASS
99 %Bandwidth

5_-

0T /—\/\/'M"\A—f-’w‘/\/V\/\/\/\/-\/—\/\
£
[os}
kel
£
4
(]
-

19.250 MHz
5700 5705 5710 5715 5720 5725 5730 5735 5740

Frequency in MHz

Bandwidth
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

. &
Refl Level 000 d&ém » RAW S00 bHz
Att 2008 SWT LiJpusw VEW M2 Mode AUt FFT
251 Count S00/500
10 1P} Max
20 oyt + g ': 4
30 dimy -
A0 JBm—+ .-
S0 1Ty == w4 + N
—éi; ﬁm—: —
€0 d8m
£0 dam
|
CF 5.72 GHz 100 pts ﬁ:on 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.70000 GHz 5.70000 GHz
Stop Frequency 5.74000 GHz 5.74000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 43.500000 5488.125000 5531.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 -0.9 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

o o
! 1 1
T T 1

.
5

M

—t

Levelin dBm
3

5450 5460 5480 5500 5520 5540 5560 5570
Frequency in MHz

Bandwidth

Spectram =)

Ref Level D00 dém » RBW =00 bz

Att 2008 SWT 30 3p: w» VEBW 1 M2 Mode Auto FFT
251 Count S0O/500

1Pk Max

-10 d&m

20 dhm e e S ﬁlyéﬂkﬁ s e |

30 dBm ! |

AQ dany

/
S0 ghmy-— o < g

\ S x
ha T fag ‘.,‘1 Sl

<70 dény

€0 dém

L0 dam

CFE 5.51 GHz 400 pts N 1200 M-z
— #-

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5527.821782 | -1.407 11.0 | PASS
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" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port State
1 | used
2 | used
3 | used
4 | used

BT

Power Spectral Densty

10T

Levelin dBm

O -
-10 7/ \

5490

Connector 1
——  Sumlevel

5495 5500

5505

5510 5515

Frequency in MHz

Connector 2
Limt

Connector 3

¢ PSD

5520 5525

5530

Connector 4

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.500000 5490.750000 5529.250000
DUT Frequency Result
(MHz)
5510.000000 | PASS
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %Bandwidth
5 p—
0+ [\/“’WWM
=
0s)
©
£
2
(]
-
5470 5480 5490 5500 5510 5520 5530 5540 5550
Frequency in MHz
Bandwidth
Ref Level D00 dém - RBW 1 M
Att 2008 SWT Ll 4y » VEBW IMa Mode Auto FFT
S5 Count S00/500
1Pk Max
i
<10 d&mr
20 dhm P o P dieat Bhech e 7~ it ot 'T,"‘;,‘
30 dBm - ‘,l
4O dBm | ' ~
A
S0 gy -y - - - A\ -
/ \
CY- / 1.
£0 a8
70 d&
€0 48
L0 98
CF 5.51 GHz 100 pts 20» 0.0 MMz
Measurement
Setting Instrument Target Value

Value
Start Freqguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.55000 GHz 5.55000 GHz

Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 43.250000 5568.375000 5611.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 -0.5 | PASS
26 dB Bandwidth
5_-
O_-
10T
S
& 1
©
£ 20
E 1
33t
40 T 43.250 MHz
5530 5540 5560 5580 5600 5620 5640 5650

Frequency in MHz

Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 000 dém » RBW 500 b+

Att 2008 SWT I03p: w VBW  1MHZ  Mode Auto FFT
61 Count S00/500

O 1P} Max

-10 dam

30 dim

AQ danmy

20 dhm [ Aok fotom oy Ay AR}

S0 QB — —y

& AR LADe as A ;'ﬂ," WA A
P A -

70 dénr

€0 dEm ‘
\

L0 gam

CF 3.59 GHz A0 pts

N 1200 MMz
_— #u

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5590.000000 | -1.164 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

5T

20 -+
5 1071
o +4
£ o+ »
Q s
(]
- -10 / \

204

5570 5575 5580 5585 5590 5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.500000 5570.750000 5609.250000
DUT Frequency Result
(MHz)
5590.000000 | PASS
99 %Bandwidth

5 -

0T f’\/\/\/\/*/\’v—/w\/\/"‘—"/\/\/\/\\
S
[oq
kel
£
2
(]
-

338.500 MHz
5550 5560 5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

, &
Ref Level D.OC dém » RBW 1M
Att SWT Ll 4 » VilW L X5 Mode Auto FFT
251 Count SO0/500
~SU
20 T ! - : =
30 dimy :
10 dam—r |
S0 QRI7yw— - —: ‘
—EE:’J’R.‘:’V T -
€0 dém
L0 g&m
|
CF 5.59 GH2z 100 pts ﬁ:on 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.55000 GHz 5.55000 GHz
Stop Frequency 5.63000 GHz 5.63000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 43.250000 37.125000 6.125000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5687.875000 5731.125000 -0.9 | PASS
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26 dB Bandwidth

Levelin dBm
3

SE===

5650 5660

5680

5700

5720

Frequency in MHz

5740 5760 5770

Bandwidth

Ref Level
Att

Spectnam

D.0C dém

261 Count S00/500

» REW 500 hH:
2008 SWT 303 » VEBW 1 M2

Mode Auto FFT

1Pk Mas

-10 d&m

<20 dhm

=0 48
-3U danmr

AQ dany

S0 ahmy=—-

<70 dény

VA AN
£ 2w )

€0 dém

L0 dam

CFE 5.71 GHz

400

pts

-

ﬁn 120.0 MMz
1

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5710.000000 | -1.145 11.0 | PASS
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5730

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty
5T
20__
5 1071
o +4
c
= 0T i
Q s
(]
Sl A
220 +
5690 5695 5700 5705 5710 5715 5720
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 39.000000 34.750000 4.250000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.250000 5729.250000 | PASS
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99 %Bandwidth

Levelin dBm

PROPRIETARY

5670 5680 5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
Ref Level D00 dém - RBW 1 M
Att 2008 SWT Li4pus w VEBW IMa  Mode AUtoFFT
251 Count S00/500
1Pk Max
i
<10 d&mr
rep Vol TS0 st R il TR
30 dBm / l',
AQ Jany
S0 ahmy-—- f - - - :~'. -
i st s e
70 démr
€0 d8m
L0 dam
CF 5,71 GHz 100 pts 20» 0.0 MMz
4
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.67000 GHz 5.67000 GHz

Stop Frequency 5.75000 GHz 5.75000 GHz

Span 80.000 MHz 80.000 MHz

RBW 1.000 MHz >=1.000 MHz

VBW 3.000 MHz >= 3.000 MHz

SweepPoints 160 ~ 160

Sweeptime 11.438 us AUTO

Reference Level 0.000 dBm 0.000 dBm
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Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 87.500000 5485.250000 5572.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 0.0 | PASS
26 dB Bandwidth

5 p—

O -+

e 10T

Qo 1
©
c

= 20T
S
Q
-

w -+

W —
_40 -4
5410 5450 5500 5550 5600 5650
Frequency in MHz

Bandwidth
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Ref Level D00 dém - RBW ! Mz
Att 2008 SWT 324z » VEW 2Ma  Mode Auto FFT

61 Count S00/500
[0 15} ax

-10 dam

20 dhm [ X »vv""‘-*"\‘."‘r*-—(*'"‘x“—“vlﬁ

30 dim

AQ danmy

: :

]

J .
‘ / |

S0 ATy - . . . 1
A

A I A .f[,-w ‘ A VVPAN W AT VWA,

-£0 danr

70 dénr

€0 dEm ‘

-
||

CF 3.53 GHz A0 pts N 240.0 MMz
—— #u

L0 gam

Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5533.750000 | -4.510 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

5T

20 -+
5 1071
o +4
c
= 0T
) -10 -f \

-20 1

5490 5500 5510 5520 5530 5540 5550 5560 5570
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 79.000000 5490.500000 5569.500000
DUT Frequency Result
(MHz)
5530.000000 | PASS
99 %Bandwidth

5__

0T r\/\/\/\/W\_,./\'\/\’\»’"\/\\*V\f\/V\
S
[oq
kel
£
2
(]
-

79.000 MHz
5450 5460 5480 5500 5520 5540 5560 5580 5600 5610
Frequency in MHz
Bandwidth
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[

Mode 2uto FFT

100 pts

R;ﬂ Level D00 dém » RAW 2 M=z
Att 2008 SWT LESus » VEW 10 M
251 Count S00/500
10 1P} Max
A ,
20 dhm ‘a' + =
30 dimy
AQ dBm—t -—
|-
<0 akm + ‘
£0 1?\-1‘:“‘*
€0 d8m
50 d8m
|
CF 5.53 GH2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.45000 GHz 5.45000 GHz
Stop Frequency 5.61000 GHz 5.61000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

N 1600 MMz
W.

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 86.500000 5567.250000 5653.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 -0.5 | PASS
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26 dB Bandwidth

Levelin dBm
3

N i

RSs—

5490 5550

5600

Frequency in MHz

5650 5700 5730

Bandwidth

Spectnam

Ref Level D00 d8m

261 Count S00/500

- RBW

Att 2008 SWT 32 4 » VW I e

1Mz

Mode Auto FFT

1Pk Mas

-10 d&m

<20 dhm

e U fa 2

,.'ﬁ-;’r-:-"nﬂ -

CFE 5.01 GHz

400 pts

-

4

ﬁn 240.0 MMz
1

Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5638.750000 | -4.482 11.0 | PASS
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Ports

Port

State
1 | used
2 | used
3 | used
4 | used

BT

Power Spectral Densty

10T

Levelin dBm

1 /

5570

Connector 1
——  Sumlevel

5580 5590

5600

5610

5620

Frequency in MHz

Connector 2

Limit

4

Connector 3
PSD

5630 5640

5650

Connector 4

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 79.000000 5570.500000 5649.500000
DUT Frequency Result
(MHz)
5610.000000 | PASS
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99 %Bandwidth
5 —
0T (\/\/\,\/\’\/f\-r\/\’*\/\/\mﬁ’-\ﬂ
£
0s)
©
£
g
(]
-
5530 5540 5560 5580 5600 5620 5640 5660 5680 5690
Frequency in MHz
Bandwidth
Ref Level D00 dém » RAW 2 WM
Att 2008 SWT L6 9 » VEBW 10 Me  Mode 2uto FFT
S50 Count SOO/500
1Pk Max
i
<10 d&mr
20 dhm S 7 2 AR BB’ B0 TR i ALY
~30 dBm ,“ Ill
A0 B i \
{v‘— \
S0 ARy =— -y - - - -‘~-‘ -
-£0 danr
70 démr
€0 d8m
L0 dam
CF 5.01 GHz 100 pts ﬁn 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.53000 GHz 5.53000 GHz
Stop Frequency 5.69000 GHz 5.69000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 86.000000 77.250000 8.750000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5647.750000 5733.750000 -0.1 | PASS
26 dB Bandwidth
5__
O_-
c -10 T
o
o
c
= 20T
g
3 1
-
w -+
T 86.000 MHz
_40 =+
5570 5600 5650 5700 5750 5810
Frequency in MHz
Bandwidth
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=]

Ref Level 000 d&ém

61 Count S00/500

Att 2008 SWT 32 4

» RBW 1Mz

- VW I v

Mode Auto FFT

O 1P} Max

-10 dam

30 dim

A
g Al

MVM"JP"-

AQ danmy

|
|
o
|
|

S0 by

N,/
-£0 danr

NP SpSE P

N U

70 dénr

€0 dEm ‘

L0 gam

||

CF 3.09 GHz

400 pts

-

N 240.0 MMz
#l

Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5679.250000 | -4.517 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

BT

10T

o

5650

Levelin dBm

5690 5700 5710 5720 5730

Frequency in MHz

5660 5670 5680

Connector 3 Connector 4

PSD

Connector 2
Limt

Connector 1
——  Sumlevel

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 79.000000 74.500000 4.500000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5650.500000 5729.500000 | PASS
99 %Bandwidth
£
[os}
kel
£
2
(]
-
79.000 MHz
5610 5620 5640 5660 5680 5700 5720 5740 5760 5770

Frequency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

, &
Refl Level 000 d&ém » RAW 2 M=z
Att SWT 16 Gz » VEW 10 Me Mode 2uto FFT
251 Count SO0/500
~SU
<20 dhmy : 1 — =
30 dimy I
10 dBm—+t T
! ¥
S0 abhmy * - o 1 . 1“ =
£0 danr—t T
€0 dém
L0 g&m
|
CF 5.609 GHz 100 pts m‘ N 1600 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.61000 GHz 5.61000 GHz
Stop Frequency 5.77000 GHz 5.77000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 175.000000 175.000000 0.000000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5481.500000 5656.500000 0.8 | PASS
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26 dB Bandwidth
e ‘10T
o 4
©
c
— 27T
g
2 4
-
_40 -+
5330 5400 5500 5600 5700 5810
Frequency in MHz
Bandwidth

Spectram =)

Ref Level D00 d8m » RBW 2 MHz

Att 2005 SWT Lma » VBW JIMHE  Mode suto Sweep
S5 Count S00/500
1Pk Max

-10 d&m

20 dhm PR P SRGFIENE) oo rhod g)-_»z',x

<30 dinr | ]

40 dBm . }

S0 dhmy—- - - - - - ok

/ i (e TRFH
SO SR T [Setumniive ahaiaa b

-£0 dganr

<70 dény

€0 dBm—t

L0 dam

CFE 5.57 GHz 400 pts

ﬁn 440.0 MMz
— 1

4

Power Spectral Density (5570 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5641.250000 | -7.192 11.0 | PASS
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Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty
20__
10t
= ik
0s)
o 0+
£ 1
© i —
q>) 10 ;ﬁ V“ ﬁ
- u
20 1
5490 5500 5520 5540 5560 5580 5620 5640 5650
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 160.000000 160.000000 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5491.250000 5651.250000 | PASS
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99 %Bandwidth
10T
£
0s)
©
£
g
(]
-
5410 5450 5500 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
Ref Level D00 dém » RBW 5 MHz
Att 2008 SWT Lms & VBW 20 M Mode Auto Sweep
251 Count S00/500
1Pk Max
i
<10 d&mr 5 5
20 dhm / ‘
30 dim ." "1
AQ Jany ‘ ‘
’_'cl'.j;,};"""r-_";_-:-_, - R
-£0 g8
70 démr
€0 d8m
L0 dam
CF 5.57 GHz 129 pts ﬁn J20.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.41000 GHz 5.41000 GHz
Stop Frequency 5.73000 GHz 5.73000 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >=4.000 MHz
VBW 20.000 MHz >=15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
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Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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-- End of Report--
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